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Approved by 
 

 Date Sep. 6, 2019 

 
Roger xiao  

Approved Signatory 

 No. R2618AF70B 

Centre Testing International Group Co., Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China 

 

 Test Report 

  

Applicant ShanDong YuYing Optocal Instrument  Co.,Lt         

Address NO.D1 Hengyuan Industrial Park Linyi County Shandong China         

 

The following sample(s) and sample information was/were submitted and identified by/on 

the behalf of the client 

Sample Name Fresnel lens 

Type Please see the pages 2. 

Material HDPE  

Sample Receiving State Normal 

Sample Received Date Aug. 12, 2019 

Testing Period Aug. 12, 2019-Sep. 6, 2019 

 

Test Requested 

No. Test Item 

1 UV test 

 

Test Result(s): Please see the following pages. 

 

  



 

 

Test Report 
 

 

Report No. A219020662110101 Page 2 of 16 

 

Tested Sample(s) 

Sample No. Sample Name  Type Material Quantity 

A2190206621101001-1~5 Fresnel lens P100-16 HDPE                       5pcs 

A2190206621101002-1~3 Fresnel lens AL-127 HDPE                       3pcs 

A2190206621101006-1~3 Fresnel lens YY-5430  HDPE                       3pcs 

A2190206621101007-1~3 Fresnel lens 8120-5AL HDPE                       3pcs 

A2190206621101008-1~3 Fresnel lens 8102--4 HDPE                       3pcs 

A2190206621101010-1~3 Fresnel lens HW-6005 HDPE                       3pcs 

A2190206621101011-1~3 Fresnel lens DRZB-20-2 HDPE                       3pcs 

 

Sample Photo(s) 

 

  

A2190206621101001 A2190206621101002 

  

A2190206621101006 A2190206621101007 
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A2190206621101008 A2190206621101010 

 

A2190206621101011 
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Test Item: UV test 

 

1. Test Equipment 

Equipment Name  Model 

Accelerated Weathering Tester                    QUV/spray 

2. Environmental Conditions 

Temperature: 23.9℃;    Humidity: 58%RH 

3. Test Standard: GB/T 16422.3-2014 

4. Test Condition 

Lamp type: UVA-351 

 Irradiance: 0.76W/m2/nm@340nm 

 Exposure Cycle-Light: Black panel temperature: 50℃, 

 Test duration: 400h 

5. Test Result(s) 

Sample No. / Test result (Visual inspection) 

A2190206621101001-1~5 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101001-1~4 

250h 

300h 

350h 

400h 

A2190206621101002-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 
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Sample No. / Test result (Visual inspection) 

A2190206621101002-1~2 

250h 

No change in appearance except 

color 

300h 

350h 

400h 

A2190206621101006-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101006-1~2 

250h 

300h 

350h 

400h 

A2190206621101007-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101007-1~2 

250h 

300h 

350h 

400h 
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Sample No. / Test result (Visual inspection) 

A2190206621101008-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101008-1~2 

250h 

300h 

350h 

400h 

A2190206621101010-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101010-1~2 

250h 

300h 

350h 

400h 

A2190206621101011-1~3 

50h 

No change in appearance except 

color 

100h 

150h 

200h 

A2190206621101011-1~2 

250h 

300h 

350h 

400h 

Remarks: A2190206621101001-5 、A2190206621101002-3 、A2190206621101006-3、

A2190206621101007-3 、A2190206621101008-3 、A2190206621101010-3、

A2190206621101011-3 remove the seal at 200h 
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Sample Photo(s) after the test 

  

A2190206621101001-1~5(50h) A2190206621101001-1~5(100h) 

  

A2190206621101001-1~5(150h) A2190206621101001-1~5(200h) 

  

A2190206621101001-1~4(250h) A2190206621101001-1~4(300h) 
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A2190206621101001-1~4(350h) A2190206621101001-1~4(400h) 

  

A2190206621101002-1~3（50h） A2190206621101002-1~3（100h） 

  

A2190206621101002-1~3（150h） A2190206621101002-1~3（200h） 
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A2190206621101002-1~2（250h） A2190206621101002-1~2（300h） 

  

A2190206621101002-1~2（350h） A2190206621101002-1~2（400h） 

  

A2190206621101006-1~3（50h） A2190206621101006-1~3（100h） 
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A2190206621101006-1~3（150h） A2190206621101006-1~3（200h） 

  

A2190206621101006-1~2（250h） A2190206621101006-1~2（300h） 

  

A2190206621101006-1~2（350h） A2190206621101006-1~2（400h） 
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A2190206621101007-1~3（50h） A2190206621101007-1~3（100h） 

  

A2190206621101007-1~3（150h） A2190206621101007-1~3（200h） 

  

A2190206621101007-1~2（250h） A2190206621101007-1~2（300h） 
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A2190206621101007-1~2（350h） A2190206621101007-1~2（400h） 

  

A2190206621101008-1~3（50h） A2190206621101008-1~3（100h） 

  

A2190206621101008-1~3（150h） A2190206621101008-1~3（200h） 
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A2190206621101008-1~2（250h） A2190206621101008-1~2（300h） 

  

A2190206621101008-1~2（350h） A2190206621101008-1~2（400h） 

  

A2190206621101010-1~3（50h） A2190206621101010-1~3（100h） 
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A2190206621101010-1~3（150h） A2190206621101010-1~3（200h） 

  

A2190206621101010-1~2（250h） A2190206621101010-1~2（300h） 

  

A2190206621101010-1~2（350h） A2190206621101010-1~2（400h） 



 

 

Test Report 
 

 

Report No. A219020662110101 Page 15 of 16 

 

  

A2190206621101011-1~3（50h） A2190206621101011-1~3（100h） 

  

A2190206621101011-1~3（150h） A2190206621101011-1~3（200h） 

  

A2190206621101011-1~2（250h） A2190206621101011-1~2（300h） 
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A2190206621101011-1~2（350h） A2190206621101011-1~2（400h） 

 

*** End of Report *** 

Statement: 

1.This report is considered invalid without approved signature, special seal and the seal on the  

  perforation; 

2.The sample(s) and sample information was/were provided by the client who should be  

  responsible for the authenticity which CTI hasn't verified; 

3.The result(s) shown in this report refer(s) only to the sample(s) tested; 

4.Without written approval of CTI, this report can't be reproduced except in full; 

5.In case of any discrepancy between the English version and Chinese version of the testing  

  reports(if generated), the Chinese version shall prevail.  
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